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Annex n.1F test report n. 2301874-001
DETAIL OF TEST RESULTS

Test according to a 2010 FTP Code — Part 7: Test for vertically supported textiles and films

Article description: PONZA

Declared composition: 100% polyester FR

Sample pretreatment: sample wasn’t subjected to any pretreatment
Conditioning of test specimen: 205 °C, 655 % r.h.

Testing temperature and r.h.: 18 °C, 43% r.h.

Date of test: 14.03.2023

Preliminary test:

n. :?:::tr?oenn: Type of ignition Time of ignition (s) sustau(r:: jmtlon Damaged length (mm)
1 warp surface ignition 5 NO 24
2 weft surface ignition 5 NO 33
3 warp surface ignition 15 NO 23
4 weft surface ignition 15 NO 40
5 warp bottom edge 5 NO 36
6 weft bottom edge 5 NO 33
7 warp bottom edge 15 NO 65
8 weft bottom edge 15 NO 63

The ignition condition to be used for testing the specimens shall be that at which sustained ignition is first achieved when the order of test
listed above is followed. in absence of sustained ignition the specimens shall be tested under conditions showing the greatest char length.

Definitive test: FLAME TO THE BOTTOM EDGE - 15 s

PROVETTA | time of sustained N Surface flash Flaming dro

direzione: ignition (s) damaged (mm) Dripping (YES/NO) (YES/NO) (YES/gNO) i
warp 0 61 YES NO NO
warp 0 59 YES NO NO
warp 0 63 YES NO NO
warp 0 59 YES NO NO
warp 0 61 YES NO NO
weft 0 56 YES NO NO
weft 0 51 YES NO NO
weft 0 59 YES NO NO
weft 0 57 YES NO NO
weft 0 58 YES NO NO

SAMPLE MEETS 2010 FTP Code — Part 7 REQUIREMENTS

Requirements:
- after flame time <5 s

- no flame to the top or either side edges

- no ignition of cotton wool

- average char length <150 mm

- surface flash propagation < 100 mm from the point of ignition with or without charring of the base fabric
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Test Report No.:

Customer Code 08214

Date Test Report 15-mar-23

Acceptance: 2301874 Dear:

Arrival date sample 09-mar-23 VESCOM B.V.

Start date test 09-mar-23 SINT JOZEFSTRAAT 20

End date test 15-mar-23 5750 AB DEURNE NEDERLAND

References: richiesta n. 19/2023 Ca. OWNER

Phone:

Sampling Mode: Sampling by Customer

[C] Item: PONZA

[C] Declared Composition: 100% Polyester FR

[C] End use: furnishing

[C] Typology: velvet

[C] Note: request n. 19/2023

Return: sample enclosed

Test Results
Test Method u.m. Result
15496 ASSESSMENT OF RESISTANCE TO FLAME  FTP Code 2010 - part 7
OF TEXTILES AND FILMS VERTICALLY ORIENTED
Start date test 13/03/2023
End date test 14/03/2023
Instrument: Rhoburn Tester
Pretreatment carried out none, because it was not chemically
treated with flame retardant
Test method used edge ignition
Time of application of flame: s 15
TEST RESULT SAMPLE MEETS 2010 FTP Code —
Part 7 REQUIREMENTS

Deviations from the method none
Annex n. 1F

Details of the test results related to each specimen can be seen in the annex of this test report.

The Results contained in this Report refer only to the sample as received and to the objects tested and do not imply an approval of the tested product by the Laboratory of the
Centro Tessile Serico Sostenibile Srl. Unless otherwise specified, the side examined / straight of use is indicated by the Customer: this information can influence the results of
the tests and therefore the Test Laboratory declines all responsibility.

This Report may not be reproduced in part, unless written permission of Centro Tessile Serico Sostenibile Srl Laboratory.

[C] = Information provided by the Customer, of which the Centro Tessile Serico Sostenibile Srl Laboratory declines all responsibility.
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Test Report No.: 2301874-001

Test Method u.m. Result

The Laboratory Manager

Fausto Albonico

fffffffffffffffffffffffffffffffffffffffffffffffffffffffffffffffffff END OF REPORT

The Results contained in this Report refer only to the sample as received and to the objects tested and do not imply an approval of the tested product by the Laboratory of the
Centro Tessile Serico Sostenibile Srl. Unless otherwise specified, the side examined / straight of use is indicated by the Customer: this information can influence the results of
the tests and therefore the Test Laboratory declines all responsibility.

This Report may not be reproduced in part, unless written permission of Centro Tessile Serico Sostenibile Srl Laboratory.

[C] = Information provided by the Customer, of which the Centro Tessile Serico Sostenibile Srl Laboratory declines all responsibility.
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